



| Pos | Part Number | Description | Additional Text | Quantity |
|-----|-------------|--------------------------------|---------------------|----------|
| 1 | 50205070400 | EXHAUST PIPE '94/95 NICKEL | | 1.00 |
| 1 | 50205170400 | EXHAUST PIPE '94 NICKEL '94 | | 1.00 |
| 1 | 50205670400 | EXHAUST PIPE NICKEL KTM 502 | | 1.00 |
| 1* | 50205670600 | * EXH.PIPE NICKEL KTM 502 '96 | | 1.00 |
| 2 | 50205050000 | * SILICON SEAL RING 48/38/6 | | 1.00 |
| 3 | 0934060003 | Hex. nut DIN 934 M6 | | 2.00 |
| 4 | 0797060003 | TOOTH LOCK WASH. DIN6797-A 6,4 | | 2.00 |
| 5 | 54605262000 | SILENTBLOCK FOR EXHAUST | | 2.00 |
| 6 | 54603048100 | clip nut M6 | | 2.00 |
| 7 | 0021060003 | Washer DIN9021-A 6.4 | ONLY USA | 2.00 |
| 8 | 0014060153 | HH COLLAR SCREW M 6X15 WS=8 | | 1.00 |
| 9 | 0015060163 | HH COLLAR SCREW M 6X16 WS=8 | FE, FS | 1.00 |
| 11 | 51005063000 | TENSION SPRING L=55MM | | 2.00 |
| 15* | 0137060003 | spring washer DIN 137 B - 6 | | 0.00 |
| 17 | 54605057000 | RUBBER SLEEVE D=21MM/23MM '93 | 125/200 SX, 125 EXC | 1.00 |
| 18 | 50205057000 | SILICON SLEEVE D=29/31MM | 380 | 1.00 |

* = New part